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For Set 3 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.725-5.85GHz Pass AV 11.56976G 53.82 54.00 -0.18 16.45 3 V 97 1.50 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT80_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.47-5.725GHz Pass PK 5.468G 68.18 68.20 -0.02 9.70 3 H 93 1.93 - 
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For Set 4 antennas / 1TX: 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT40_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.725-5.85GHz Pass PK 5.644G 68.18 68.20 -0.02 9.89 3 V 88 2.07 - 
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For Set 5 antennas / 1TX: 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.47-5.725GHz Pass AV 5.4696G 53.80 54.00 -0.20 9.71 3 V 74 2.11 - 
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For Set 6 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 10.60056G 52.15 54.00 -1.85 15.90 3 V 203 1.16 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 5.3512G 53.98 54.00 -0.02 9.44 3 V 328 1.89 - 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3564 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3565 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3566 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3567 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3568 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3569 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3570 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3571 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3572 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3573 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3574 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3575 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3576 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3577 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3578 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3579 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3580 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3581 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3582 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3583 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3584 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3585 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3586 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3587 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3588 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3589 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3590 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3591 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3592 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3593 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3594 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3595 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 3596 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  




